COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

CERTIFICATE

Of Conformity
Certificate No: 25202104335
Applicant: FOSHAN SHIWAN YULONG CERAMIC COQ.,LTD.
Address of Applicant: DAJIANG ZHANGCHA,SHIWAN FOSHAN,GUANGDONG PROVINCE,CHINA.
Product: GLAZED MOSAIC
Type designation: HZX6470, HZX6570, HZX6421, HZX6521, BHZX01044, BHZX02152, BHZX04078,
BHZX06174, BHZX08258
Technical data: Dry-pressed ceramic tiles for Floorings and wall finishes, Interior and

exterior, with water absorption E; <0.5 %, Group B I a, Flat, Glazed,
14.5cmX2.2cm
The submitted samples of the above product have been tested for CE marking according to the following
European Directives:

(EU)N0.305/2011-the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2016 25202104335 IQCTC of FSCIQ Nov.15, 2021

The referred test report shows that the product complies with standard recognized as giving presumption of compliance
with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking as
shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: i ) uses in suspended ceilings; i) uses subject to requirements against accidental fall
of objects on to transit areas; 1iI) uses subject to dangerous substances regulations; 7v) uses in vehicular circulation
areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan Entry-exit
Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this certificate.

NG
XIAO JINGHONG
Director

Issue Date: Nov.15, 2021
Expiration Date: Nov.14, 2022

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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TEST REPORT
MEHS: 25202104335 oW 2 W
Report No: Page 2 of 6
R A M S5 £t et
Name of sample GLAZED MOSAIC Nominal size (N) y ¢
RERHE R TR
Nature of the surface Glazed (GL) ‘Work size 145Smm*22mm>7.6mm
. EADie: b:ctid
Gafiu Bla Inﬁﬁaﬂse Floorings and wall finishes,
P = Interior and exterior
FEfARC FREE 148
Mark of samples BRI Quantity of samples 1 Box
3 N o AR A L T M TR AT
BILEL ?Ouégi Aﬁ%ﬁ&&%ﬁfgﬁ Z¥oafrat DAJIANG ZHANGCHA ,SHIWAN
Applicant CERAMIC CO..LTD Address of applicant FOSHAN,GUANGDONG
& g PROVINCE,CHINA
RIERALAE 86-757-82728020 RFERMFER 86-757-82270908
Telephone of applicant Fax of Applicant
FERRW FRFCHL BB EREH il
Source of Samples Samples selected by applicant Received on
&& W EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of
Test Standard constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (Eb < 0,5 %)
T BESKRY IR HORRE RS EN 14411:2016 FFEFHR G MAE.

Conclusion of Test

The results conform to the requirement of Annex G of standard EN 14411:2016 with respect to the test

items.

Hohk: AR WL TR X R AT — B
A (ER) &RXHT LT/ \ Bk

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,
ﬁ5ﬁ$ﬂiﬁ ﬁjﬁ;ﬁﬁﬁﬁﬁ? Kuiqiyi Road, Chancheng District,
Stamp of Test Unit “;?s (: i Foshan, Guangdong, China (528000)
m BE (Tel): 86-757-83960558
86-757-83827991
Da fEH (Fax): 86-757-83827971
BE% (E-mail): fsigtc@163.com
) tas:mm. AEES RAR & T ARE XE RS FRERFRE N RER S
All inspections are carried out conscientiously to the best of our knowledge and ability.
This report does not in any respect absolve the other related parties from his contractual and legal obligations.
A 2. REATREREFT, FRHIEMARE:
Nites This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.

3. AMERRERKRASR.

The results in this report apply to the samples only.
4 EREFRGEISEEABREMETEE, KRIFAFRAILE.

The product information are declared by applicant, and laboratory is not responsible for the authenticity.

REATA
Tested by

HLHE ; :
) Approved by ’a \%\ .

‘EFU) H{-l‘(b Inspected by ‘iﬁ:
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TEST REPORT
MEHS: 25202104335 de6eW H3IN
Report No: Page 3 of 6
BitRLEH
Remark of applicant

FEREFLRK: MEDER

Product family: GLAZED MOSAIC
RERFEFEH, AR

Nature of the surface:Flat, Glazed (GL)

72525 Group:B1 a
4, Y R~} Nominal size (N): 14.5cm*2.2cm

ARFIFTE SR HAES Items in the family:

HZX6470, HZX6570, HZX6421, HZX6521, BHZX01044, BHZX02152, BHZX04078, BHZX06174, BHZX08258
ARFIFAATRAEMRAR, JK. MENME. KRR EURRERER B, XHETIHR
wit.

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

A
Photo of Samples
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COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN CUSTOMS

oAk N

TEST REPORT

Fe6em H4W
Page 4 of 6

BEHE: 25202104335
Report No:

EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking

Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (Ev 0,5 %)

& 53 R ER WBER Hse
Clause Properties Test Method Requirements Results Verdicts
A RH Rk &
Dimensions and surface quality
KE
Length
Al ﬁigg*ﬁﬁﬁﬁﬁ FIMERTH = 3;125% & +0.9mm +0.1mm~+0.3mm P
The deviation,of the average size for
each tile (2 sides) from the work size
EE
Width
SRR I RHAX T TR EN ISO
RVFRE 10545-2:2018 T o ¢
The deviation,of the average size for
each tile (2 sides) from the work size
.§; 3
Thickness
5 PR B s AT T AR R EN ISO
A2 | MBRRRE §ikes 22018 +0.5mm -0.1mm~0 P
The permissible deviation, of the :
average thickness of each tile from the
work size thickness
. | mEER
Physical properties
LivE 3 4 "
. e ENISO Ex<0.5% 0.09% P
$ Water absorption 10545-3:2018 BAMEA KT 0.6% 0.05%0.13% P
Percent mass fraction Individual maximum 0.6% T A
BAREEN ENISO
B2 | Breaking strength, in N 10545-4:2019 i oy o
Wi/ (MPa) FHE =35 o 5
Modulus of rupture, in MPa EN ISO Minimum 33 3.
B3 AR 5&E F TR > 3000N PR RERE 10545-4:2019
Not applicable to tiles with breaking - HAME =32 42.1~50.7 p
strength > 3000N Individual minimum 32 ; :
(3] -3:3 75 it B 4 24
Abrasion resistance EN ISO Report abrasion class Class 2 4
B4 %Tﬂ@%ﬁﬁﬁ%ﬂ‘]ﬁ@ﬂﬁ@ﬁ 10545-7:1998
Resistance to surface abrasion of glazed il AT A 600 —
tiles intended for use on floors Report cycles passed
0 LA i 3L
pe | DiRmE EN ISO RE3E i TR #””éiﬁffﬂ ” p
3 Thermal shock resistance 10545-9:2013 Pass %
Fully resistance
M O LA D
PR AR EN ISO K738 it BT R s, AR
B.7 s . . . . BRI P
Crazing resistance: glazed tiles 10545-11:1996 Pass Fully resistance
T
L ENISO T i~
S Frost resistance 10545-12:1997 Pass =
Fully resistance

FSIQTC-T 2(1Y/A

Atk n  ATRAST



s i # X &

D

B R 7
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EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (Eb < 0,5 %)

& f: A8 RRTE ER RWGR Hse
Clause Properties Test Method Requirements Results Verdicts
Bt e
Slipperiness
BETFaE BT, g MERBLSR s
B < ctlins
B.9 Shod Ramp Test, critical angle, @ ges LN SO0 0A Declared value o
B4, PTV 96 CEN/TS 16165:2016 mERWER Fi% Dry: 59 e
Pendulum friction test , PTV 96 fi$ % C Annex C Declared value 8% Wet: 10
s A1 2R
Hat: Ala K
o B Kt R p ot ) Al or Alr & Used for walls: 5
’ Reaction to fire CWT Class Al or AlrL Class Al
Used for floorings:
Class Aln
c A gid o
Chemical properties
c [LpEg 33
21 : coi
Resistance to staining
a) % o AR R ENISO METF 3 & 5% P
a) Green staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
b)5% i P (1 AL 5 S EN ISO MEF 3 & 5% p
b) Red staining agent in light oil 10545-14:2015 Minimum Class 3 Class 5
c) 13g/L BYIEW ENISO MET 3 & 5% P
¢) Iodine, 13g/L solution in alcohol 10545-14:2015 Minimum Class 3 Class 5
d) R EN ISO MET 34 5% p
d) Olive oil 10545-14:2015 Minimum Class 3 Class 5
T2 0 ph
C2 : :
Resistance to chemicals
it 5K BE AL 2R T R e bk it 25 26
Resistance to household chemicals and swimming pool salts
ZAL 22T B,
FKEEAL R ﬁﬂ:’_ﬂf)ﬁﬂi IOOgﬂj N0 FETF B &
a) Household chemicals: Ammonium 10545-13:2016 it cleis B A P
chloride, 100g/L : i
) / : { b 7 ? 20
b) Wik 3R: PABRAARERL, 20mg/L EN ISO FMEF B %
b) Swimming pool salts: Sodium 10545-13:2016 Mt ihwoin Chass B A P
hypochlorite solution, 20mg/L ;
TR BRI,
Resistance to low concentrations of acids and alkalis
a) 3%:Hh B L (v/V) ENISO RERKER LA =
a) Hydrochloric acid solution, 3% (v/v) 10545-13:2016 Declared value
b) FFERERAR, 100g/L EN ISO mERBER LA o
b) Citric acid solution, 100g/L 10545-13:2016 Declared value
o) ARMEEH, 30gL ENISO RERBLER .3 X

¢) Potassium hydroxide, 30g/L

10545-13:2016

Declared value

FSIQTC-T 2(1)/A
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EN 14411:2016 Ceramic tiles - Definition, classification, characteristics, assessment and verification of constancy of performance and marking

Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group Bla (Eb < 0.5 %)

#FxX fe:RE BB R REER Hse
Clause Properties Test Method Requirements Results Verdicts
ca2 i e AR L R A
Resistance to high concentrations of acids and alkalis
a) 18%ER VA H(V/V) ENISO mERRER HA g
a) Hydrochloric acid solution, 18% (v/v) 10545-13:2016 Declared value
b) 5 %ILRRIEW(v/v) ENISO mERBER HA =
b) Lactic acid, 5 % (v/v) 10545-13:2016 Declared value
) AELHHEE, 100gL ENISO MR A ~
¢) Potassium hydroxide, 100g/L 10545-13:2016 Declared value

FH15 1 B Possible test case verdicts

1. P(ass) : & ¥ Test item does meet the requirement.

2. F(ail) : NE#% Test item does not meet the requirement.
3. —: RHATHIE Verdict was not carried out.

4. N/A : A& Test case does not apply to the test item.

P
#4545 % End of Test Report

NJFHN A 2~
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